
CalAm Monterey Peninsula Water Supply Project 3-1 April 2015 
Draft EIR 

CHAPTER 3 
Project Description 

Sections Figures Tables 

3.1 Introduction 

3.2 Overview of Existing Water 
System 

3.3 Project Need and Objectives 

3.4 Proposed Project Components 

3.5 Project Construction 

3.6 Project Operations and 
Maintenance 

3.7 Permits, Approvals, and 
Regulatory Requirements 

3-1 CalAm Service Area 

3-2 Project Overview and Index Map 

3-3 Subsurface Slant Wells at 
CEMEX Active Mining Area 

3-4 Proposed MPWSP Desalination 
Plant Site 

3-5 MPWSP Desalination Plant – 
Preliminary Site Plan 

3-6 Proposed Conveyance Pipelines 
in Marina and Sand City 

3-7 Existing and Proposed ASR 
Facilities 
[...]
SWRCB Order 2009-0060, which requires CalAm to terminate the diversions in excess of 
its legal entitlement by December 2016 

 The Monterey County Superior Court’s adjudication of the Seaside Groundwater Basin, 
which effectively reduced CalAm’s pumping from the Seaside Groundwater Basin from 
approximately 4,000 afy at the time of the adjudication to CalAm’s adjudicated right of 
1,474 afy  

The proposed project would be designed to meet a total projected demand of 15,296 afy, of which 
9,752 afy would be provided by the proposed project and 5,544 afy by existing sources. 
Section 2.2 of Chapter 2, Water Demand, Supplies, and Water Rights, discusses SWRCB 
Orders 95-10 and 2009-0060 and the adjudication of the Seaside Groundwater Basin in more 
detail and Section 2.3 provides an overview of the assumptions used to determine demand. 

3.3.2 Project Objectives 
The primary objectives of the MPWSP are to:  

 Develop water supplies for the CalAm Monterey District service area to replace existing 
Carmel River diversions in excess of CalAm’s legal entitlement of 3,376 afy, in accordance 
with SWRCB Order 95-10  

 Develop water supplies to enable CalAm to reduce pumping from the Seaside Groundwater 
Basin from approximately 4,000 to 1,474 afy, in accordance with the adjudication of the 
groundwater basin and consistent with natural yield 

 Provide water supplies to allow CalAm to meet its obligation to pay back the Seaside 
Groundwater Basin by approximately 700 afy over 25 years as established by the Seaside 
Groundwater Basin Watermaster 

 Develop a reliable water supply for the CalAm’s Monterey District service area, accounting 
for the peak month demand of existing customers  

 Develop a reliable water supply that meets fire flow requirements for public safety  

 Provide sufficient water supplies to serve existing legal lots of record  

 Accommodate tourism demand under recovered economic conditions  

 Provide sufficient conveyance capacity to accommodate supplemental water supplies that 
may be developed at some point in the future to meet build out demand, in accordance with 
adopted General Plans  

 Minimize energy requirements and greenhouse gas emissions per unit of water delivered 



3. Project Description 

 

CalAm Monterey Peninsula Water Supply Project 3-12 April 2015 
Draft EIR 

 Minimize project costs and associated water rate increases 

 Locate key project facilities in areas that are protected against predicted future sea-level 
rise 

Table 3-1 summarizes future water supplies for the Monterey District with implementation of the 
proposed project.  

TABLE 3-1 
FUTURE WATER SUPPLIES TO DISTRIBUTION SYSTEM 
WITH IMPLEMENTATION OF THE PROPOSED PROJECT  

Source Average Annual Yield (afy) 

MPWSP Desalination Plant (Proposed) 9,752 

Carmel River Diversions (Existing) 3,376 

ASR (Existing) 1,300a 

Seaside Groundwater Basin (Existing) 774b 

Sand City Coastal Desalination Plant (Existing) 94 

Total 15,296 

 
NOTES: 
a SWRCB Permits 20808A and 20808C allow the MPWMD and CalAm, as co-permittees, to divert up to 2,426 afy and 2,900 afy of water 

from the Carmel River. Based on historic hydrologic data for the Carmel River, this equates to average annual diversions of 1,920 af of 
water from the Carmel River for injection into the Seaside Groundwater Basin via ASR. However, because the diversions are dependent 
on meeting minimum instream flow requirements for steelhead protection, and because precipitation and stream flow can vary 
considerably from year to year and stream flows may be below average for multiple sequential years, for the purposes of CalAm’s water 
supply assumptions, the long-term average annual yield from injected Carmel River supplies is assumed to be 1,300 acre-feet. The 
proposed project would provide additional physical capacity for the injection of desalinated product water but would not increase the 
maximum quantity of water that can be diverted from the Carmel River for injection. The desalinated product water that might injected 
into underground storage and subsequently extracted for distribution to customers is included in the total average annual yield of the 
MPWSP Desalination Plant (9,752 afy).  

b As discussed in Section 2.2 of Chapter 2, Water Demand, Supplies, and Water Rights, the adjudication of the Seaside Groundwater Basin 
requires that CalAm replenish the volume of water it has pumped from the Seaside Groundwater Basin in excess of CalAm’s adjudicated 
right. CalAm and the Watermaster have tentatively agreed to a replenishment schedule of 25 years at a replenishment rate of 700 afy. After 
CalAm has fulfilled its replenishment obligations, CalAm could increase pumping to its adjudicated water right of 1,474 afy. 

 
SOURCE: RBF Consulting, 2013a. 
 

 

3.4 Proposed Project Components 

The MPWSP would be comprised of the following facilities:  

 The Seawater Intake System, which would consist of 10 subsurface slant wells12 (eight active 
and two on standby) extending offshore into Monterey Bay, and a Source Water Pipeline  

 A 9.6 mgd desalination plant, which would be operated to produce on average of 9.5 mgd 
of desalinated water supplies, and appurtenant facilities, including pretreatment, reverse 
osmosis (RO), and post-treatment systems; backwash supply and filtered water equalization 
tanks; chemical feed and storage facilities; brine storage and conveyance facilities; and 
other associated non-process facilities  

                                                      
12  The first slant well to be constructed would be a test slant well that would be operated as part of the pilot program 

and later converted into a permanent well. 



3. Project Description 

 

CalAm Monterey Peninsula Water Supply Project 3-13 April 2015 
Draft EIR 

 Desalinated water conveyance facilities, including pipelines, pump stations, clearwells, and 
a Terminal Reservoir  

 An expanded ASR system, including two additional injection/extraction wells (Wells ASR-5 
and ASR-6), a new ASR Pump Station, two parallel ASR Conveyance Pipelines to convey 
water to and from the ASR wells, and an ASR Pump-to-Waste System  

Table 3-2 summarizes the proposed MPWSP facilities. 

3.4.1 Seawater Intake System 

3.4.1.1 Subsurface Slant Wells 

The Seawater Intake System would include 10 subsurface slant wells (eight active and two on 
standby) at the coast that would draw seawater from beneath the ocean floor for use as source 
water for the MPWSP Desalination Plant. When compared to vertical wells, slant wells allow for 
a substantially increased screen length in the target water source, resulting in higher production 
rates. The subsurface slant wells would be located in the city of Marina, roughly 2 miles south of 
the Salinas River, in the active mining area of the CEMEX sand mining facility (see Figure 3-3). 
The wells would be constructed at the western terminus and south of the existing CEMEX access 
road and CEMEX pond. All construction activities and disturbance would occur above the 
maximum high-tide elevation.  

Test Slant Well and Pilot Program 

As part of the project design process, CalAm constructed a test slant well at the proposed slant 
well site and plans to operate the well as part of a pilot program for up to 18 months. The 
purposes of the test slant well and pilot program are to: obtain site-specific field data regarding 
the geology, hydrogeology, and water quality characteristics of the underlying formations; 
improve the precision of groundwater modeling efforts; inform the final design of the Seawater 
Intake System; confirm the treatment requirements for the MPWSP Desalination Plant; and verify 
and confirm slant well construction methods and techniques (RBF Consulting, 2013d). 
Construction and operation of the test slant well and pilot facilities were evaluated fully in the 
California Coastal Commission’s CEQA-equivalent document and are not evaluated in this EIR.  

The facilities that were constructed as part of the test slant well and pilot program include the 
slant well, a submersible well pump, a wellhead vault, electrical facilities and controls, temporary 
flow measurement/sampling equipment, a pipeline connection to the adjacent MRWPCA outfall 
to discharge the test water, and monitoring wells. The test slant well was drilled at 19 degrees 
below horizontal, is approximately 700 to 800 feet long, and is screened for 400 to 500 lineal feet 
at depths corresponding to both the Dune Sand Aquifer and the underlying 180-Foot-Equivalent 
Aquifer of the Salinas Valley Groundwater Basin (see Section 4.4, Groundwater Resources, for 
aquifer descriptions).  

Upon completion of the pilot program, assuming the results indicate that subsurface slant wells in 
the CEMEX active mining area could provide a reliable flow of source water for the MPWSP 
Desalination Plant, the test slant well would be converted into a permanent seawater intake well  



3. Project Description 

 

CalAm Monterey Peninsula Water Supply Project 3-14 April 2015 
Draft EIR 

TABLE 3-2 
FACILITIES SUMMARY – PROPOSED PROJECT  

Facility Description Purpose 

Seawater Intake System 

Subsurface Slant Wells   Ten slant wells extending offshore beneath the Monterey Bay 
(one existing test slant well converted into a permanent well 
plus nine new wells), with up to eight wells operating at any 
given time and two wells maintained on standby 

 Each slant well would be equipped with a submersible well 
pump for a total feedwater supply of 24.1 mgd 

 Each well would be approximately 700 to 800 feet long and 
extend offshore to a depth of approximately 200 to 220 feet 
below mean sea level (msl)  

 The wells would be screened in the Dune Sands Aquifer and 
the 180-Foot-Equivalent Aquifer of the Salinas Valley 
Groundwater Basin 

These wells would draw seawater from beneath the ocean floor 
for use as source water for the MPWSP Desalination Plant. 

Source Water Pipeline  2.2-mile-long, 42-inch-diameter pipeline This pipeline would convey the combined source water from the 
slant well clusters to the MPWSP Desalination Plant. 

Desalination Facilities   
Pretreatment System  Pressure filters or multimedia gravity filters would be housed 

within a 6,000-square-foot pretreatment building 

 Two 300,000-gallon backwash supply and filtered water 
equalization tanks 

 Two 0.25-acre, 6-foot-deep, lined backwash settling basins 
with decanting system 

The pretreatment system would treat source water to remove 
suspended and dissolved contaminants that could damage the 
RO system, thus increasing the efficiency and lifespan of the RO 
system.  

Reverse Osmosis (RO) System  Dual-pass RO system comprised of six active modules and 
one standby module, with each module producing 1.6 million 
gallons per day (mgd) of “permeate” (the purified water 
produced through the RO membrane)  

 UV disinfection system (if required) 

 The RO and post-treatment systems and chemical storage 
tanks would be housed within a 30,000-square-foot process 
and electrical building.  

The RO system would remove salts and other minerals from 
pretreated source water. If required by the California Department 
of Public Health, the UV Disinfection system would provide 
additional primary disinfection. 

Post-treatment System  Chemical feedlines and injection stations (for carbon dioxide, 
lime, sodium hydroxide, phosphate-based corrosion inhibitor, 
and sodium hypochlorite)  

The post-treatment system would adjust the hardness, pH, and 
alkalinity of the desalinated product water and disinfect the water 
in accordance with drinking water requirements.  

Chemical Storage   Chemical storage tanks with secondary containment 

 Sumps and sump pumps  

This facility would provide for chemical storage. The capacity of 
the chemical storage tanks would range from less than 5,000 
gallons to 20,000 gallons, depending on the treatment chemical.  

 



3. Project Description 

 

CalAm Monterey Peninsula Water Supply Project 3-15 April 2015 
Draft EIR 

TABLE 3-2 (Continued)
FACILITIES SUMMARY – PROPOSED PROJECT 

Facility Description Purpose 

Desalination Facilities (cont.)   

Administrative Building  4,000- to 6,000-square-foot building  This building would house restrooms, locker rooms, break rooms, 
conference rooms, electrical controls, laboratory facilities, 
equipment storage and maintenance, and electrical service 
equipment. 

Brine Storage and Disposal Facilities 

Brine Storage and Disposal  3-million-gallon brine storage basin  

 1-mile-long, 30-inch-diameter Brine Discharge Pipeline 

Brine concentrate produced during the RO process would be 
conveyed to the brine storage basin located at the MPWSP 
Desalination Plant. The Brine Discharge Pipeline would convey 
decanted effluent from the pretreatment filtration backwash cycle 
and RO concentrate produced by the RO system to the existing 
MRWPCA outfall pipeline and diffuser.  

MRWPCA Ocean Outfall Pipeline and 
Diffuser (existing) 

 2.3 mile-long, 60-inch diameter pipe (onshore portion) 

 2.1-mile-long, 60-inch-diameter pipe (offshore portion) 

 1,100-foot-long diffuser with 172 ports (120 ports are open 
and 52 are closed), each 2 inches in diameter and spaced 
8 feet apart 

Brine and pretreatment backwash effluent from the desalination 
plant would be conveyed to the existing ocean outfall pipeline. The 
outfall would terminate at a diffuser located offshore that would 
discharge the concentrate to Monterey Bay.  

Desalinated Water Conveyance and Storage Facilities 

Clearwells (Water Storage Tanks) and 
Clearwell Pump Station 

 one 250-horsepower pump and one 400-horsepower pump 

 Two 85-foot-diameter, 750,000-gallon aboveground storage 
tanks (with a total combined storage volume of 1.5 million 
gallons). 

The clearwell pump station would pump water from the post-
treatment process to the clearwells. The clearwells would serve as 
holding tanks from which water would be pumped to either the 
CalAm water system or the existing Castroville Seawater Intrusion 
Project (CSIP) pond. 

Desalinated Water Pump Station   800-horsepower pump to pump water through the 
Desalinated Water Pipeline to the CalAm water system 

 two 20-horsepower pumps to pump water through the 
Salinas Valley Return Pipeline to the CSIP pond  

This facility would pump desalinated product water from the 
MPWSP Desalination Plant to the CalAm water system and 
existing CSIP pond.  

Salinas Valley Return Pipeline  1.2-mile-long, 12-inch-diameter pipeline  This pipeline would convey desalinated product water from the 
MPWSP Desalination Plant to the CSIP pond for subsequent 
delivery to agricultural users in the Salinas Valley.  

Desalinated Water Pipeline  3.3-mile-long, 36-inch-diameter pipeline  This pipeline would convey desalinated product water from the 
clearwells at the MPWSP Desalination Plant to the Transmission 
Main at Reservation Road. 

Transmission Main   6-mile-long, 36-inch-diameter force main  This pipeline would convey desalinated product water between the 
Desalinated Water Pipeline at Reservation Road to the Monterey 
Pipeline and Transfer Pipeline at the intersection of Del Monte 
Boulevard/Auto Center Parkway. 



3. Project Description 

 

CalAm Monterey Peninsula Water Supply Project 3-16 April 2015 
Draft EIR 

TABLE 3-2 (Continued)
FACILITIES SUMMARY – PROPOSED PROJECT 

Facility Description Purpose 

Desalinated Water Conveyance and Storage Facilities (cont.) 

Transfer Pipeline  2.4-mile-long, 36-inch-diameter pipeline (could be operated in 
both directions) 

This pipeline would convey potable water supplies to the Terminal 
Reservoir for storage, and ASR product water and other potable 
water supplies stored in the Terminal Reservoir to the Monterey 
Pipeline.  

Monterey Pipeline  5.4-mile-long, 36-inch-diameter pipeline (could be operated in 
both directions) 

This pipeline would convey water supplies between its connection 
with the Transmission Main and Transfer Pipeline Seaside to  the 